

### 3.9. Xelox ± Bevacizumab

薬剤名 (投与方法・投与量)	投与スケジュール										
	1	2	3	4	...	8	...	14	15	16...	21 ~ (日)
bevacizumab (d.i.v) 7.5 mg/kg/day	↓										
L-OHP (d.i.v) 130 mg/m <sup>2</sup> /day	↓										
Capecitabine (p.o.) 2,000 mg/m <sup>2</sup> /day	↓	↓	↓	↓	...	↓	...	↓			
体表面積	1回量 (mg)										
<1.36 m <sup>2</sup>	1,200 mg										
1.36~1.66 m <sup>2</sup>	1,500 mg										
1.66~1.96 m <sup>2</sup>	1,800 mg										
1.96 m <sup>2</sup> <	2,100 mg										

<投与期間>

3週を1コースとして、繰り返す